

Product Testreport

based on Regulation (EU) 305/2011 of the European Parliament
and of the Council concerning laying down of harmonized
conditions for the marketing of construction products



a designated Technical Assessment
Organization based on the Decision N.o.:
BP/0102/369-5/2018 issued by Government Office
of Capital Budapest

Vizsgálati jegyzőkönyv sz.: <i>Test Report No.:</i>	HU21R0CY 001				
Megbízó: <i>Client:</i>	H.R. Profix Konzol Kft 2400 Dunaújváros, Neumann János u. 7.				
Gyártó és gyártási hely: <i>Manufacturer and manufacturing site:</i>	PANARIAGROUP INDUSTRIE CERAMICHE S.P.A. Via Cameazzo 21 Fiorano Modenese (MO) – Italy COTTO D'ESTE, Via Emilia Romagna 31, 41049 Sassuolo (MO) – Italy LEA CERAMICHE, Via Cameazzo 21, 41042 Fiorano Modenese (MO) – Italy PANARIA CERAMICA, Via Panaria Bassa 22/a, 41034 Finale Emilia (MO) – Italy H.R. Profix Konzol Kft 2400 Dunaújváros, Neumann János u. 7 – Hungary				
Vizsgálat tárgya: <i>Test item:</i>	Panariagroup: Kerlite, Slimtech, Linea, Zero.3 laminated ceramic and Profix PFK and PT aluminium profil facade lining system				
Azonosítás: <i>Identification:</i>	Panariagroup: Kerlite, Slimtech, Linea, Zero.3 laminated ceramic and Profix PFK and PT aluminium profil facade lining system		Szériaszám <i>Serial No.:</i>	-	
Raktározási szám.: <i>Receipt No.:</i>	N/A		Beérkezés dátuma: <i>Date of receipt:</i>	N/A	
Vizsgálat helyszíne: <i>Testing location:</i>	TÜV Rheinland InterCert Kft. Product Testing Laboratory H-1143 Budapest, Gizella út 51-57, Hungary				
Vizsgálati előírás(ok): <i>Test specification(s):</i>	MSZ 14800-6:2009, MSZ EN 13501-1: 2007+A1: 2010, ETAG 034-1:2012				
Vizsgálati eredmény: <i>Test Result:</i>	Ez a vizsgálati jegyzőkönyv tartalmazza - a 305/2011/EU rendelet szempontjából, az alkalmazott vizsgálati előírás alapján végzett mérési adatokat, megállapításokat és eredményeket, a termék gyártói teljesítménynyilatkozatában megadandó alapvető jellemzők meghatározása céljából This type-test report is based on the given test specification and contains - the measuring data, results and statements according to the reference of the product-type in regulation 305/2011/EU, for reasons of determination of the essential characteristics in the declaration of performance				
Vizsgáló laboratórium <i>Testing Laboratory:</i>	TÜV Rheinland InterCert Kft. Termékvizsgáló laboratórium H-1143 Budapest, Gizella út 51-57., Hungary				
Vizsgálta/tested by:	Miklos Bencz 2021.11.29 10:00:01 +01'00'		Ellenőrizte/checked by:	Vegh Peter 2021.11.29 10:18:32 +01'00'	
	termékvizsgáló/Product tester		átvizsgáló/Reviewer		
Dátum <i>Date</i>	Név / munkakör <i>Name / Position</i>	Aláírás <i>Signature</i>	Dátum <i>Date</i>	Név / munkakör <i>Name / Position</i>	Aláírás <i>Signature</i>
Egyéb szempontok/Other Aspects:					
Rövidítések:	P(ass) = megfelelő F(ail) = nem megfelelő N/A = nem vonatkozik N/T = nem vizsgált	Abbreviations:		P(ass) = passed F(ail) = failed N/A = not applicable N/T = not tested	
Ezen vizsgálati jegyzőkönyv a vizsgált mintapéldányra vonatkozik. A vizsgáló szervezet engedélye nélkül részleges másolata nem engedélyezett. This test report relates to the a. m. test item. Without permission of the test centre this test report is not permitted to be duplicated in extracts.					

TÜV Rheinland InterCert Kft. – H-1143 Budapest, Gizella út 51-57
tel.: +36/1/4611150; fax: +36/1/4611199; e-mail: gs@hu.tuv.com – honlap: www.tuv.hu